EFFECT OF PRETREATMENT ON THE FILTRATION OF
LOW TURBIDITY SECONDARY EFFLUENT

by

Leon S. Directo
Ching-1in Chen
Robert P. Miele
L.os Angeles County Sanitation Districts
Whittier, California 90607

 Contract No. 14-12-150

Project Officer

Irwin J. Kugelman
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, Ohio 45268

MUNICIPAL ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268

EPA-600/2-80-148
August 1980




DISCLAIMER

This report has been reviewed by the Municipal Environmental Research
Laboratory, U.S. Environmental Protection Agency, and approved for
publication. Approval does not signify that the contents necessarily
[...]
in-1ine coagulation pretreatment is feasible and results in significantly
lower overall capital and operating costs than that of a conventional chemi-
cal coagulation-sedimentation pretreatment system. Moreover, it was ob-
served from a limited filtration data that without chemical addition, the
resulting filter effluent turbidity levels were comparable to those ob-
tained in filters with an inline coagulation pretreatment system operated
at optimum doses of alum and polymer. The lengths of filter run with an
in-1ine coagulation pretreatment were consistently shorter than those ob-
served without chemical addition or with a chemical coagulation-sedimenta-
tion pretreatment. It should be pointed out, however, that the effluent
discharge requirements of California mandates the addition of chemical
prior to filtration. This, therefore, precludes the operation of the fil-
ters without some semblance of chemical pretreatment.

This report was submitted in fulfillment of Contract No. 14-12-150
by the Los Angeles Sanitation Districts .under the sponsorship of the U.S.
Environmental Protection Agency. ’ '

iv



+ CONTENTS

Foreword . . . . . . . e e e e e e e e e e e e e e e e e e e e e iid
Abstract . . . . . . .. . ... e e e e e e e e e e e e e e . v
Figures . . . . . o . o e e e e e e e e e e e, e e e e e e vi
Tables . . . . . o . o L e viii
Acknowledgments. . . . . . . . . . ... ... o e ix
1. Introduction. . . . . . . . . . . . . o v 1

2. Conclusions . . . . v . v v v v e e e s 2

3. Recommendations . . . . . ... .. e e e e e e e e e e 4

4. Experimental Program. . . . . . . . e e e e e e e e e e e e e 5
Pilot Plant Description and Operation . . . . . . . . . .. 5

Sampling and Testing Program . . . . . . . . . . . . . ... 10
5. Discussion of Experimental Results. . . . . . . . . . . . . .. 12
Phase T Test Results . . . . . . . . . . . ... e e e e 13

Phase II Test Results. . . . . . . e e e e e e e e e e e e 20

Phase IIT Test Results . . . . . . ... ... .... . . . 50

6. Economic Analysis . . . . v & v v v . e e, 67
References . . . . . . . . . . . L 73

v




FIGURES

Number Page
T Schematic flow diagrams df filter pretreatment schemes. . . . . . . . %6
2 Pressure filter detail with dual-media. . . . . . . .« <« . .. >. .. 8
3 Pressure filter detail with mixed-media . . . . . . B 9
4 Effect of type of auxiliary backwash on headloss. . . . . . . . . . . 18
5 Effect of alum and polymer addition on headloss . . . . . . . « . . . 19
6 Effect of alum addition on headloss . . . . . . . . . . . L 21
7 Performance of filters with chemical coagulation-

sedimentation pretreatment . . . . . . . . . .. e e e e e e e . 24

8 Effect of alum dose on turbidity removal with non-nitrified
secondary effluent feed . . . . . . « ¢ ¢ ¢ v v o o 0. ... 2]

9 Effect of alum dose on turbidity removal with n1tr1f1ed
secondary effluent feed . . . . . . « o o ¢« v v o o o 0o . . 35

10 Dual-media filter performance with 110 mg/1 alum and 0 2 :
mg/1 polymer in the clarification system . . . . . . . . . . . . .. 38

11 Dual-media filter performance with 155 mg/1 alum and O. 2
mg/1 polymer in the clarification system . . . . . . .« . . ¢+ .. 39

12 Dual-media filter performance with 225 mg/1 alum and 0.2
mg/1 polymer in the clarification system . . . . . . . . . ¢ . .. 40

13 Effect of alum dose in the clarification system on the v
dual-media filter performance . . . . . « « « « ¢« o « o ¢« o o o o o 42

14 Dual-media filter performance with in-line coagulation .
pretreatment. . . . . . .. oo e e e e e e e e e e 43

15 Effect of alum dose in the in-1line coagulation system on
the dual-media filter performance . . . . . . ¢« ¢« « « ¢« « « « & ... 44

16 Dual-media filter performance with direct cationic polymer
injection . . . . . . . . . e e e e e e e e e e e e e e e e e e e 46




FIGURES (Cont'd)

Number

17 Effect of cationic polymer dose on the dual-media filter :
performance . . . . . . . . . L Lo e e e e e e e .47

18 Effect of high alum and polymer doses on the dual-media
filter performance . . . . . . . . . . .. . . ... .. ... . 48

19 Turbidity removal thrdugh the'filter with Scheme A pre- S
treatment . . . . . L. Lo s 54

20 Turbidity removal through the filter with Scheme'B pre-
treatment . . .. . . L .. L L L. L. R 56

21 Turbidity removal through the filter with Scheme C pre-
treatment . . . . . . e e e e e e e e e e e e e e e e e 57

22 Frequency distributions of filter influent and effluent ‘
turbidity levels . . . . . . . . ... 58

23 Frequency distributions of filter influent and effluent
suspended solids Tevels .. . . . . . . . . . .. ... . ..... 59

24 Correlation between filter influent and effluent suspended
solids . . . . .. ... Y

25 Correlation between filter influent and effluent turbidities . . . 62

26 Correlation between filter influent suspended solids and o
headloss . . . . . e e e e e e e e e e e e e e e e e e e 62

27 Effect of pretreatment on headloss . . . . . . . v . o o o . . .. 65
. , 4
28 Frequency distribution of filter headloss . . . . . . . . . . . . . 66
29 Schematic.diagram of proposed‘tértiary fiTtratioh system . . ... 70
vii




TABLES

Number ) ' ' Page
1 Filter Media Specifications . . . . . . . . . . R 1
2 Dual-Media Filter Performance with Direct Chemical .

Injection {(without auxiliary mixing) . . . . .. e e e e e e 14
3 Effect of Chemical Injéction and Backwash on Dual-Media

Filter Performance . . « . ¢ « o ¢ o o o o s o o 2 o o o o o o o 16
4 Dual-Media Filter Performance with Direct Chemical

Injection (with static mixer) . . . . .. ... ... e e e e 22
5 Dual-Media Filter Performance with Coagulation-Sedimentation ‘ =

Pretreatment . . . . . . R IR - 35
6 Summary of Filter Performance with Scheme A Pretreatment . . . . 51
7 Summary of Filter Performance with Scheme B Pretreatment . . . . 52
8 Summary of Filter Performance with Scheme C Pretreatment . . . . 53
9 Filtration System Design Data . . . . . . . . . « . . .. ... . 68
10 Unit Costs for Operation and Maintenance Estimate . . . . . . . . 69
11 Estimated Filtration System Costs . . . . . . . .. e e e e e 71

viid




ACKNOWLEDGMENTS

This project was undertaken through a cooperative effort of the U.S.
Environmental Protection Agency and the Los Angeles County Sanitation
Districts. The pilot plant evaluation was conducted at the Sanitation
Districts' Advanced Waste Treatment Research Facility in Pomona, California.

The untiring efforts and assistance of both the Laboratory and the

pilot plant operating personnel of the Pomona Advanced Waste Treatment
Research Facility are gratefully acknowledged.

ix







SECTION 1 .
INTRODUCTION

In recent years there has been a growing interest in wastewater filtra-
tion largely because of the need to meet the increasingly more stringent
effluent discharge standards. For instance, some effluent discharge stand-
ards now require 1imit not only on coliforms but also on viruses (1,2). It
is generally recognized, however, that in order to achieve an effective bac-
terial and/or viral kill, the wastewater effluent stream must be essentially
free of suspended matter prior to the terminal disinfection step. There-
fore, some form of filtration must follow the secondary treatment process.
Moreover, the filtration step is usually preceded by a suitable pretreat-
ment in order to bring about more effective suspended solids removal.

Although there are a number of filtration processes possible, the in-
ert media filtration process was evaluated in the current study. In the
course of the pilot plant study, two types of-inert media filter configura-
tions were evaluated; namely, a specially designed dual-media filter and a
‘mixed-media filter specified by Neptune-Microfloc, Inc. Two types of fil-
ter pretreatment schemes were evaluated. The first scheme (Scheme A) was
a conventional chemical coagulation-sedimentation system and the second
scheme (Scheme B for non-nitrified effluent feedwater and Scheme C for
nitrified effluent feedwater) was the direct chemical injection of polymer
or alum and polymer. The latter pretreatment scheme is referred to in
this report as in-line coagulation. In addition, some runs with plain fil-
tration were conducted. '

The data presented in this report cover the results of seventeen months
of pilot plant study. The pilot plant study, which was a joint undertaking
by the Los Angeles County Sanitation Districts and the Environmental ‘
Protection Agency, was conducted at the Districts' Advanced Waste Treatment
Research Facility in Pomona, California.

The primary objective of the study was to evaluate the relative effec-
tiveness of two different pretreatment schemes; namely, in-line coagulation"
and chemical coagulation-sedimentation on the performance of multi-media
pressure filters in the removal of turbidity, suspended solids, and other
associated pollutants from an activated sludge plant effluent. In this
study, turbidity removal and headloss were used as the principal parameters
for evaluating the filter performance.




SECTION 2
CONCLUSIONS

1. For low-turbidity secondary effluent, such as that obtained in
Pomona, an in-line coagulation pretreatment is feasible and results in sig-
nificantly lower overall capital and operating costs than that of a conven-
tional chemical coagulation-sedimentation pretreatment system. With an in-
Tine coagulation pretreatment, however, it is very important to provide the
necessary instrumentation to automatically adjust the chemical dosage in re-
sponse to the diurnal flow variations as the filter performance was very
sensitive to alum dose. '

2. From limited filtration data, it was observed that without chemical:
addition, filter performance was essentially the same at filtration rates of
3.4 1/sec/m2 (5 gpm/ft2) and 6.8 1/sec/m? (10 gpm/ft2). Moreover, the ob-
served filter effluent turbidity levels were comparable to those obtained in
filters with an in-Tine coagulation pretreatment system using the optimum
dose of alum and polymer. '

3. With both in-Tine coagulation and chemical coagulation-sedimentation
pretreatments, the headloss levels through the filters were higher at higher
concentration of polymer filter aid. This observation suggests that while
the use of polymer filter aid is desirable in enhancing the attachment of
solids on the media surface thereby precluding premature solids breakthrough,
higher levels of polymers could cause rapid headloss buildup across the filter.

4. OFf the two filter backwashxauxiliaries evaluated, surface wash and
air scour, the latter proved to be more effective in cleaning the filter bed.

5. The results of the comparative evaluation of the dual-media and
mixed-media filters showed that the turbidity removal performance was essen-
tially the same in both types of inert media filters. The headloss Tevels
through the mixed-media filters, however, were consistently higher than those
observed in the dual-media filter. '

6. During the long-term filter evaluation, the chemical coagulation
system (Scheme A) was operated at an alum dose of 150 mg/1 and an anionic
polymer dose of 0.2 mg/1. At this dosage in the pretreatment system, the
average removal efficiency through the filter was 90.6 percent for suspected
solids and 83.3 percent for turbidity. This corresponds to an average filter
effluent suspended solids and turbidity of 1.3 mg/1 and 0.7 FTU, respectively.




Total phosphate was reduced about'89 percent, resulting in a filter effluent
with total phosphate concentration. of 0.9 mg/1. Total COD and color were re-
duced 48 percent and 38 percent, respectively.

7. .The optimum chemical dosage in the in-Tine coagulation pretreatment
system (Schemes B and C) was 5.5 mg/1 alum and 0.06 mg/1 anionic polymer.
At this dosage, the filter removed 80 percent of the suspended solids and
turbidity, resulting in a filter effluent with an average suspended solids
of 2.7 mg/1 and turbidity of 1.2 FTU. . . .

8. The estimated total treatment cost for a 37,850 cu m/day (10 mgd)
dual-media filtration system is 4.02¢/cu m (15.07¢/1000 gallons) with
coagulation-sedimentation pretreatment and 2.19¢/cu m (8.2¢/1000 gallons)
“with an in-Tine coagulation pretreatment. Therefore, from economic and
operation point of view, filtration with an in-line coagulation pretreatment
- system is the choice particularly for secondary effluents with low but ob-
Jectionable concentrations of colloidal and suspended materials.




SECTION 3
RECOMMENDATIONS.

1. 1In the filtration of secondary effluents with Tow but objectionabie
concentrations of colloidal and suspended particles, in-Tine coagulation pre-
treatment should be considered thereby permitting an appreciable reduction in
operating costs. While this pretreatment process is expected to permit the
filters to achieve the desired effluent quality objective, it is imperative
to have the necessary instrumentation to provide feedback control of the re-
quired chemicals.

2. Batch coagulation tests (laboratory jar tests) may be used for the
preliminary screening of chemicals for filter pretreatment, especially in the
filtration of secondary effluents with relatively high levels of suspended
solids. For secondary effluents with Tow levels of suspended solids, however,
optimum chemical dosage is rather difficult to obtain by jar tests. Conse-
quently, the final selection of the type and dosage of the pretreatment
chemicals should be obtained from pilot filtration experiments.

3. Additional work on plain filtration should be conducted.




SECTION 4
EXPERIMENTAL PROGRAM

PILOT PLANT DESCRIPTION AND OPERATION

Filter Pretreatment Schemes

In Figure 1 are presented the schematic flow diagrams of the two types
of pretreatment schemes evaluated. The first type, shown as Scheme A, is a
conventional chemical coagulation-sedimentation system. The system con-
sisted of a rapid mixing unit 0.76 m square (2.5 ft square) with 1.07 m (3.5
ft) Tiquid depth followed by a three-compartment flocculation unit 1.37 m
(4.5 ft) wide and 4.11 m (13.5 ft) Tong with 1.67 m (5.5 ft) liquid depth.
The flocculation unit was equipped with three variable speed paddle-type A
flocculators. The secondary effluent was pumped at a constant rate of 3.47°
1/sec (55 gpm) to the rapid mixing chamber where alum was added. After 3
minutes of rapid mixing at 140 rpm, the coagulated secondary effluent f1owed
into the flocculation unit where slow stirring for about 45 minutes was pro-
vided. An anionic polymer (Calgon WT-3000) at an average dosage of 0.2 mg/1
was added as a coagulant aid to the first compartment of the flocculation
unit. - : : '

The flocculated secondary effluent flowed into a rectangular clarifier
where it was settled for about 92 minutes. At the flow rate of 3.47 1/sec
(55 gpm), the clarifier overflow rate and weir rate were 44 cu m/day/m?
(1080 gpd/ft2) and 1.91 1/sec/m (9.2 gpm/ft), respectively. The clarified
effluent discharged into a 1.9 cu m (500 gallon) surge tank from which 3.16
1/sec (50 gpm) was pumped to the inert media pressure filters. The excess
clarified effluent flow was diverted to waste. The chemical sTudge was
withdrawn intermittently from the clarifier sludge hopper by means of a
timer-controlled sludge pump. :

~ The second type of filter pretreatment is shown as Scheme B or C in
Figure 1. Scheme B used feedwater from a conventional activated sludge plant
while Scheme C used feedwater from a two-stage nitrification system. Schemes
A and B used the same type of feedwater. For both Schemes B and C, a cylin-
drical mixing tank 0.61 m (2 ft) diameter and 1.22 m (4 ft) high was installed
ahead of the filters. The mixing tank was provided with a variable~speed
propeller mixer. Alumwas injected into the secondary effluent line feeding
the mixing tank. After 1.5 minutes rapid mixing the alum-coagulated secon-
dary effluent was pumped to the filters. An anionic polymer filter aid
(either Calgon WT-3000 or WT-2700) was injected into the influent line of each




saweyos EmEEo:mE i8}ji} 40j swiDiBDIp MO{} o:oEm_._om” { 9anbiy .